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YKPANHA O A O AJTYEBCKUN METANNYPIMYECKUA KOMBUHAT" N
UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anyesck, yn. Wmugra, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABO[ICKOW CEPTUDUKAT KAUECTBA Ne Hara Nuer w3 nuctos
MILL'S QUALITY CERTIFICATE Ne 69844 Date 25.04.04 Sheet 1 of 1 sheets
CeuaeTtenscTBO 0 NPUEMOYHBIX UCMBITAHUSX
Inspection certificate ] EN 10204/3.1.B:
KoHTpakT Ne 2000-207/1ncrT- 3aBoackoil 3akas Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne =
3akasuuk: Kopnopauus 'MHayctpuansHeii Coto3 JoHwbacca ' (MCA)
ans cupmel “ydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
BaroH Ne 56833551 LOT 2
RW-car Ne
HavumeHoBaHve Tosapa: ropsiiekaTaHbIii CTanbHOM NUCT C CraHpapr:
06pe3HBIMK KPOMKaMU Standard:
Description of goods: hot rolled steel plates with sheared ASTM A572/A572M
= edges ASTM A6/ABM
apka cranu )
Grade of steei ASTM A572-50 nnockocTHocTb 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocTosiHne nocrasku; ropsiHekaraHbIi
Delivery condition: hot-rolled

Ne Homepa Homepa Pasmepbl, MM Konuyectso TeopeTudeckui

nosuu. | nnRaBoK napTuii Dimensions, mm TOBapa, BEC,TH
TonwmHa WupwnHa OnuHa wr/mecr Theoretical
ltem | CastNe | TestNe Thickness Width Length Quantity/pcs weight,tn

10 8238-2 442 19.05 1829 6096 8 13.336

8 8238-2 5417 254 1829 6096 8 17.784

8 8238-2 5381 254 1829 6096 1 2223

9 2322 5080 31.75 1829 6096 2 5.558

Total quantity (pcs): 19 Total theoretical weight (tn) : 38.901
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Boinnaska : MapTeHOBCKUA cnoco6 npousBoacTBa. 3aBoackoit cep iukaT kavectsa Ne 69844 <

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne
‘Homep Xumunyeckuit coctas, % Chemical composition, %
nnasku C [ Mn [ Si ST PJTC I NJTCu[A]TN] V [Mo] Ti[As|[Nb] B
Cast Ne X100 X 1000 X 100 ~ X 1000
2322 18 103 | 29 26 12 6 4 | 6 6 8 18 <201 5 7 <8 ] 2.9
8238-2 14 97 27 29 27 8 3 4 9 8 22 <20] 5 5 <8 2
PE3YNIbTATbl  UCMbITAHWI TEST RESULTS
VcnblTaHne Ha pacTakeHne U yaapHbiA narnb Tensile and impact test
Paamepb! 1=(j) SHeprusi ypapa KU
obpasua Ot6op obpasua Tem- | Mpe- | NMpe- | OtHoc. | Cyxe- Impact energy
nepa- | aen aen Hue [2=(j/lsm? YaapHas BaskocTb KCU Warub
Ne D.m. of Specimen Typa YANM- Impact strength
napTiu specimen Teky- | npou- | Henve 3=(%) BonoknucTas cocrasnaiowas
ucnbl- | vectn | Hoctw Fibrous appearance
Tonwum- | wupw- { Mecro,| Han- | Mono- | TaHui 4= :i:gﬁ::;b
Ha Ha pasne | xeHue Yield Ten- | Elon- Re-
Hue Test | point, sile gation | duc-
tion )
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth | Lo=200 of
mm ture Reh Rm, |Lo*=50| area Z
[} c° Mpa Mpa % % 3HaueHus Values
1 2 3 n
442 19.05| 40 T +20 | 368 | 514 | 185
19.05] 40 T +20 | 374 | 514 | 18.5
5417 125 T +20 | 359 | 504 | 26.0*
@12.5 T +20 | 357 | 508 | 25.0"
5381 125 T +20 | 375 | 519 | 25.0*
125 T +20 | 367 | 536 | 26.0*
5080 z12.5 T +20 | 379 | 521 | 27.0*
2125 T +20 | 384 | 512 | 26.0"

cAenaHo B YkpavHe, Mapka ctanu, pasmepbi, Ne nnasxu, Ne naptun, MEXICO, 0271, ToB. 3Hak kombuHaTa.

Mapkuposka:
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICO, 0271, mark of the works.
Kne#moska: Ne nnasku, Mapka cTanu, ToB. 3Hak komMBuHaTa 0271T( KNenmMo
Hard stamp: ge
tiBeTHas mapkupoeka:
Color marking:
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BV S Moanuce Lliramn akcnepTa

P.BI Signature Expert's stamp
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